Test Report No. 719163695-MEC10-ED

dated 13 May 2010

Note: This report is issued subject to TUV SUD PSB's "Terms and Conditions Governing Technical Services".

The terms and conditions governing the issue of this report are set out as attached within this report.

SUBJECT:

Testing of fibre-cement board

TESTED FOR:

Everest Industries Ltd

The Genesis, A-32

Mohan Cooperative Industrial Estate
Mathura Road

110048 New Delhi

India

Attn: Mr Jasmit Singh/Mr Sumeet Gill

SAMPLE DESCRIPTION:

The following items were received on 19 Nov 2009 as shown:

&
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Sample Nominal Size

Quantity

‘Fibre-Cement Board” 250 mm x 250 mm x 12 mm

73 pcs

TEST METHOD:

Adopted BS EN 12467 : 2000
Fibre-Cement Flat Sheet - Product Specifications And Test Methods

Bending Strength (Modulus Of Rupture)

1. Section 7.3.2 Mechanical Characteristics, Bending Strength
Test condition : Before freeze-thaw :
Immersion in water for 24 hours for thickness < 20 mm prior to test
Span length : 200 mm
Crosshead speed : 8 mm/min for grain direction, 1t bending

20 mm/min for grain direction, 2" bending

6 mm/min for across grain direction, 1%t bending
18 mm/min for across grain direction, 2" bending

No. of determinations : 5 per sample, 2 bending directions
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Bending Strength After Warm Water
2. Section 7.3.4 Warm Water
Test condition and duration ; 60°C in water for 65 days
Span length : 200 mm
Crosshead speed : 6 mm/min for grain direction, 1st bending
10 mm/min for grain direction, 2" bending
10 mm/min for across grain direction, 1st bending
10 mm/min for across grain direction, 2" bending
No. of determinations : 5 per sample, 2 bending directions
Bending Strength After Soak-Dry
3. Section 7.3.5 Soak-Dry
Test condition and duration : 50 days of soak-dry cycle : immersion in water at 23°C for 18 hours
and drying at 60°C for 6 hours
Span length : 200 mm
Crosshead speed : 8 mm/min
No. of determinations : 5 per sample, 2 bending directions

Bending Strength After Freeze And Thaw

4, Section 7.4 Test For Climatic Performance
Section 7.4.1 Freeze-Thaw

Test condition and duration : 30 days of freeze-thaw cycle :
a. Freezing at -20°C + 2°C within 1-2 hours and held for 1 hour
b. Thawing at 20°C + 2°C within 1-2 hours and held for 1 hour
c. Freezing and thawing between 4 and 6 hours with 72 hours maximum
interval between cycles

Span length ; 200 mm
Crosshead speed : 8 mm/min
No. of determinations : 5 per sample, 2 bending directions

Apparent Density

5. Section 7.3 Test For Physical Performance And Characteristics
Section 7.3.1 Apparent Density

No. of determinations : 3

CONDITIONING:

Unless otherwise specified, all test specimens were conditioned at 23 + 2°C, 70 + 15% relative humidity and tested

at 23 + 2°C, 50 + 5% relative humidity.

Page 2 of 4



Test Report No. 719163695-MEC10-ED
dated 13 May 2010

TEST RESULTS:
, ‘Fibre-Cement Board' EN 12467 : R Requirement
Test Unit e : =
Grain Across Grain
1stbending | 2ndbending | I1stbending | 2 bending

1. Bending Strength, average MPa 6.2 10.9 6.4 11.0
2.
a. Bending Strength After Warm Water, average MPa 7.0 12.3 7.0 12.1
b. Lowest Estimation Ru 1.1 11 1.0 1.1 -
3 0.75 minimum
a. Bending Strength After Soak Dry, average MPa 7.4 13.0 75 13.0
b. Lowest Estimation Ru 1.1 12 1.1 1.2
4.
a. Bending Strength After Freeze And Thaw, average MPa 1.7 14.0 7.6 13.9
b. Lowest Estimation R 1.2 12 1.1 1.2
5. Apparent Density, average kg/m3 1349.6

REMARKS:

1. The directions of the test samples were specified by the client.
2. Referenced to the test standard, for square samples, the first bending was conducted on new sample.

3. The sample after first bending was re-assembled and second bending was conducted on opposite direction.

‘A’\ « Ih

Eddie Suwand
Associate Engineer

Raymond Tan

Senior Engineer

Building & Acoustics
Mechanical Centre
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This Report is issued under the following conditions:

1

2.

10.

Results of the testing/calibration in the form of a report will be issued immediately after the service has been completed or terminated.

Unless otherwise requested, this report shall contain only technical results carried out by TUV SUD PSB. Analysis and interpretation of the
results and professional opinion and recommendations expressed thereupon, if required, shall be clearly indicated and additional fee paid for,
by the Client.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to
indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

Additional copies of the report are available to the Client at an additional fee. No third party can obtain a copy of this report through TUV SUD
PSB, unless the Client has authorised TUV SUD PSB in writing to do so.

TUV SUD PSB may at its sole discretion add to or amend the conditions of the report at the time of issue of the report and such report and
such additions or amendments shall be binding on the Client.

All copyright in the report shall remain with TUV SUD PSB and the Client shall, upon payment of TUV SUD PSB's fees for the carrying out of
the tests/calibrations, be granted a license to use or publish the report to the third parties subject to the terms and conditions herein, provided
always that TUV SUD PSB may at its absolute discretion be entitled to impose such conditions on the license as it sees fit.

Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TUV SUD PSB or to the report or results
furnished by TUV SUD PSB in any advertisements or sales promation.

Unless otherwise stated, the tests were carried out in TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

March 2010
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